



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

TEST REPORT

NUMBER: HKGH00822967

DATE: Feb 16, 2009

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **TRANSPARENT PVC SHEET.**

REFERENCE NO. : ET5374.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

FOR AND ON BEHALF OF :
INTERTEK TESTING SERVICES HK LTD.

KAREN S.C. NG
GENERAL MANAGER



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

TEST REPORT

NUMBER: HKGH00822967

TESTS CONDUCTED

1 15 SVHC SCREENING

BY A COMBINATION OF X-RAY FLUORESCENCE SPECTROSCOPY, INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY AND GAS CHROMATOGRAPHIC - MASS SPECTROMETRY TECHNIQUES.

<u>CHEMICAL SUBSTANCE</u>	<u>RESULTS</u>
ANTHRACENE	<0.1% (w/w)
4,4'-DIAMINODIPHENYLMETHANE	<0.1% (w/w)
DIBUTYL PHTHALATE (DBP)	<0.1% (w/w)
COBALT DICHLORIDE	<0.1% (w/w)
DIARSENIC PENTAOXIDE	<0.1% (w/w)
DIARSENIC TRIOXIDE	<0.1% (w/w)
SODIUM DICHROMATE, DIHYDRATE	<0.1% (w/w)
5-TERT-BUTYL-2,4,6-TRINITRO-m-XYLENE (MUSK XYLENE)	<0.1% (w/w)
BIS (2-ETHYL(HEXYL) PHTHALATE) (DEHP)	<0.1% (w/w)
HEXABROMOCYCLODODECANE (HBCDD)	<0.1% (w/w)
SHORT CHAIN CHLORINATED PARAFFIN (C10-C13)	<0.1% (w/w)
BIS (TRIBUTYLTIN) OXIDE	<0.1% (w/w)
LEAD HYDROGEN ARSENATE	<0.1% (w/w)
TRIETHYL ARSENATE	<0.1% (w/w)
BENZYL BUTYL PHTHALATE (BBP)	<0.1% (w/w)

REMARK :

SVHC = SUBSTANCE OF VERY HIGH CONCERN

< = LESS THAN

REQUIREMENTS: AS PER ARTICLE 33 OF THE REACH REGULATION (EC1907/2006), RECIPIENTS OF PRODUCT MUST BE PROVIDED WITH INFORMATION OF SAFE USE IF ANY OF THE TESTED SUBSTANCES EXCEEDED 0.1% (w/w).

DATE SAMPLE RECEIVED : FEB 10, 2009

TESTING PERIOD : FEB 10, 2009 TO FEB 13, 2009

END OF REPORT



PAGE 2 OF 2

Intertek Testing Services Hong Kong Ltd.

2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
Tel: (852) 2173 8888 Fax: (852) 2786 1903 Website: www.intertek.com